Document Number:

Certificate of Conformance

Wiper Code:TZ199S8 Lot No:526755
I. Physical Property Variables
~ Property . Target | Lower Upper | Units Test Method
~ Basis Weight 68 g 69 X g/m? Weight Balance
. Thickness am ha 828 | mm Caliper
1. Test for Particles (x 1 05parttcle/m2) Orbn‘al Shake Test(JEST- RP-CC004.3 Section 6.1.4)
_ Particle size | Result (Average of 3 trials) Specs | JUDGMENT
 >050 um 73 | <80 PASS
| >50um e 0.20 L e | e
1. Test for Ffber /Pan‘lcles >1 Oaum ____ (x 1 Oﬁpan‘;cielmz )(IEST RP—CCOO4 3 Section 6.2.2)
Particle size Result (Average of 3 trials) Specs JUDGMENT
> 100 um 283 < 300 PASS
IV. Test for Sorbency Capacity and Rate- (IEST-RP-C004.3 Section 8. 1)
Note: Unless specified the Default Test Solution is DI Water i e
_ Absorbency . Result (Average of 3trials) = Specs  JUDGMENT
_Extrinsic Capacity mum? 355 i > 280 PASS
| Intrinsic Capacity (mLrg) cniade >4.0 B PASS
| ‘Sorptlve Rate (s) 0.47 <1 PASS |
V. Test for Extractable Matters (g/mz} Shon‘ Term Extractlon (iEST RP-CCO0.3 Sect/on 7.1.2)
~ Test Solution Result (Average of3frials) | Specs | JUDGMENT
DI Water . 0.053 <0070 | PASS
| IPA 0.004 <0006 | pAS:

VI ’“fést for Spec:ffc Extractable lons (ug/g or ppm) - Standard Extraction Method
(IEST-RP-C004.3 Section 7. 2.2.18)

iwwExtractable lons ~ Result (Average of 3 tnals) : Speri:s . JUDGMENT
__Sodium (Na') | 20.87 < 50.0 PASS
~ Potassium (k') “ 26.14 <30.0 ~ PASS
P Balem@ay ™ 17.39 <300 | - PASS
~Chiloride (CH LR 2800 PASS
_Magnesium (Mg#) e 0 =800 PASS
The packaging materials,method & environment of this finished product are in accordance with Teknipure
specifications. \
Tested By: 17 jl& ﬁnq
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Teknipure/2150W.Broadway Rd./Suite 104/Mesa,AZ 85202/480-821-3182/WWW teknipure.com



